
FORM 160.73-RP5 (707)

41JOHNSON CONTROLS

K4 COMPRESSOR (CON'T)

* Included in Bearing Kit † Included in O-Ring Kit

ITEM DESCRIPTION PART # QTY.
42 Orifice, H.S. Oil Feed H 064 49203 000  1
43 Pin, Dowel Tapped 3/8 Dia      029 18459 000  3
44 Plate, Cover Handhole 064 50139 000  1
45 Plate, Mtg Ha50-73             064 47998 000  1
46 Plug, Hex Hd 1-1/16            023 18295 000  1
47 Plug, Hex Hd 1-5/16            023 18282 000  2
48 Plug, Hex Hd 3/4               023 18280 000  2
49 Plug, Hex Hd 7/16              023 18279 000  2
50 Plug, Hollow Hex 7/16”        023 18921 000  3
51 Plug, Pipe, Flush Type Hex    023 05366 000  3
52 Plug, Pipe 1/4 Hex Socket      023 01973 000  3
53 Plug, Prv Assembly             064 50632 000  2
54 Plug, Hex Hd 9/16              023 18962 000  9
55 Primer, Locquic Grade N,       013 01753 000  0.142
56 Probe, Proximity               025 40496 000  1
57 Retainer, B.P. Seal Washer 064 51510 000  1
58 Retainer, Bearing S Stage Turbo       064 46886 000  2
59 Retainer, Eye Seal K4          064 51827 000  1
60 Ring, Bal.Pist. Seal 064 51509 000  1
61 Ring, Eye Seal K4              064 51826 000  1
62 Rod, Adjustable PRV & VGD      364 51754 731  1
63 Rod, Adjustable PRV & VGD      364 51753 681  1
64 Screw, Cap Hex Soc Hd #10      021 31829 000  2
65 Screw, Cap Hex Soc Hd #8       021 19153 000  1
66 Screw, Cap Hex Soc Hd 1/4      021 29576 000  10
67 Screw, Cap Hex Soc Hd 1/4      021 18994 000  8
68 Screw, Cap Hex Soc Hd 1/4      021 02578 000  4
69 Screw, Cap Hex Soc Hd 1/4      021 12643 000  6
*70 Screw, Cap Hex Soc Hd 1/4      021 29501 000  3
71 Screw, Cap Hex Soc Hd 1/4      021 08993 000  3
72 Screw, Cap Hex Soc Hd 5/16     021 02581 000  2
73 Screw, Cap Hex Soc Hd 5/16     021 16173 000  2
74 Screw, Shoulder Soc Hd         021 17557 000  6
75 Screw, Cap 12 Pt Hd 3/8 021 11139 000  6
76 Screw, Cap 12 Pt Hd 3/8   021 11141 000  10
78 Screw, Cap 12 Pt Hd 3/8        021 11149 000  2
79 Screw, Cap 12 Pt Hd 3/8-16x1-1/ 021 11175 000  10
80 Screw, Cap 12 Pt Hd 5/8    021 11553 000  56
81 Screw, Cap 12 Pt Hd 3/8        021 11917 000  16
82 Screw, Cap 12 Pt Hd 3/8    021 11920 000  14


